
14

Forest Nursery Notes Summer 2013

The evidence that irrigation water can be a significant 
source of nursery pathogens has been accumulating for 
almost a century. In one of the first systematic test-
ings of agricultural water sources, Bewley and Buddin 
(1921) isolated several pathogens including Botrytis 
spp. and Phytophthora spp. Although links between 
waterborne pests and nursery diseases have often been 
circumstantial, DNA analyses have now shown that spe-
cific isolates from diseased plants were identical to pests 
found in irrigation water (Hong and Moorman 2005). 

Waterborne pests have been responsible for major 
losses in nurseries (Fisher and Smith 2007). Phy-
tophthora ramorum, the cause of sudden oak death, 
[...]
mented in irrigation water (Hong and Moorman 2005) 
but none have been associated with diseases in forest, 
conservation, or native plant nurseries.  

2. Detecting and monitoring  
waterborne nursery pests
As we have just discussed, water from wells is much 
less likely to contain pathogens than water from rivers, 
ponds, or other surface sources and recycled irriga-
tion water is particularly suspect.  So, how can you test 
your water source and determine if pest populations 
are present and are high enough to cause problems?  A 
pathological evaluation of your irrigation water should 
determine whether the pathogen can be detected (the 
detection threshold) and whether populations are high 
enough and for sufficient time (the biological threshold) 
to pose a real threat to your crops (Hong and Moorman 
2005).

It is important to obtain an accurate evaluation of your 
water quality because treating irrigation water can be 
an expensive operation. The first step is to determine 
what pests you are looking for because sampling and 
testing procedures can vary considerably.  A recent 
national survey tested irrigation water quality at 5 
points including the source, storage tanks, subirriga-
tion, furthest outlet, and catchment basins. However, 
because the researchers only assayed the water samples 
for “aerobic bacteria” and “yeasts and molds” (Meador 
and others 2012), this general information really does 
not help detect which could be causing problems.  

No single test will detect all potential waterborne 
pests, so irrigation water should be assayed by specific 
diagnostic techniques. Laboratory tests are available 
from some water treatment companies, university 
plant pathology laboratories, and private microbiology 
laboratories. For example, the Soil and Plant Testing 
Laboratory at the University of Missouri at Columbia 
will perform a basic water quality test for about $35 
(Schultheis 2013).

2.1. Microscopic examination
Light microscopy is the classical method for detecting 
and enumerating algal species, and detection of nema-
todes requires direct examination and counting under a 
microscope (Baker and Matkin 1978). Identifying algal 
species and determining population levels requires 



17

Forest Nursery Notes Summer 2013

specialized training and standard protocols, such as 
Standard Methods for the Examination of Water and 
Wastewater, must be followed.  Although microscopic 
examinations provide important visual confirmation 
of which algal species are found in water samples and 
generates reasonably accurate population information, 
it is tedious and time-consuming (Sellner and oth-
ers 2003). Therefore, laboratories specializing in algal 
analysis, such as Phyco Tec should be consulted if a 
problem exists; their website is a wealth of information 
on identifying and treating algae in irrigation systems 
(http://www.phycotech.com/).

2.2 Culturing on selective media
Water molds, fungi, and bacteria must be identified 
after culturing on selective agar or in liquid culture, and 
the number of colonies that grow from one milliliter of 
water can then be counted in terms of colony forming 
units per milliliter of water (cfu/ml) (Fisher and Smith 
2007).  One of the oldest tests for waterborne pathogens 
is the use of apples, pears, or other plant tissues as baits 
for water molds. The zoospores of both Phytophthora 
spp. and Pythium spp. are attracted to the baits, pen-
etrate the tissue, and cause small circular decayed areas 
(Figure 3). Castor bean (Ricinus communis) leaf discs 
were used to bait B. cinerea and C. candelabrum from 
nursery irrigation water in Brazil (Machado and others 
2013). The number of lesions per bait give a rough esti-
mate of the pest population (Baker and Matkin 1978), 
but culturing on selective media is required for specific 
information.  A wide variety of plant tissues or seed-
lings have been used as baits for Phytophthora spp, but 
leaves of rhododendron plants have proven to be the 
most effective (Orlikowski and Ptaszek 2010).  Recent 
research into detecting and monitoring Phytophthora 
ramorum in and around nurseries has resulted in 
specific protocols for this important waterborne pest 
(USDA APHIS 2013).

Vacuum filtration of irrigation is a new technique that 
was found to be more effective for detecting Phytoph-
thora species in streams, and also provided information 
on inoculum density (Hwang and others 2008).

2.3 Serological tests
The enzyme-linked immunosorbent assay (ELISA) test 
uses antibodies and color change to identify a sub-
stance, and is basically the same as home pregnancy 
tests. However, due to cross reaction with other closely-
related species, it can be difficult to positively confirm 
a specific pathogen. But, if large numbers of samples 

are to be processed, ELISA can be used as a low-cost 
prescreening to reduce the number of samples that will 
need to be processed for subsequent tests (Kliejunas 
2010). In the Pacific Northwest, the recommended pro-
cedure for detecting water molds is to bait irrigation 
water sources with Rhododendron spp. leaves for one 
week and then test the leaves with ELISA kits (Parke 
and Fisher 2013):

Phytophthora ImmunoStrip® is a dipstick on-site 
kit that can be used to detect Phytophthora spp. and 
Pythium spp. (Agdia 2013).

Alert LF™  lateral flow devices can be used to detect 
the oomycete and fungal pathogens including Phy-
tophthora spp., Pythium spp., Rhizoctonia spp. and 
Botrytis spp. (Neogen Europe 2013)

2.4 Molecular tests 
Several different DNA-based molecular techniques have 
been used to detect Phytophthora ramorum, and new 
variations are continually being developed (Kliejunas 
2020). Both real-time and nested polymerase chain 
reaction (PCR) based molecular diagnostic assays have 
proven useful for detecting Phytophthora spp. from leaf 
baits, and greatly reduce the turnaround time (Colburn 
and Jeffers 2011). PCR-based tests are being developed to 
detect algal species in irrigation water, and would repre-
sent a big improvement over the lower and more labor 
intensive light microscopy (Sellner and others 2003). 

3. Treating water for pests
Any good water treatment system always begins with 
filtration, which not only removes suspended inorganic 
particles that can damage fertilizer injectors or plug 

Figure 3 - Fruits, leaves and other baits attract the zoospores of 
water molds, and then the lesions can be cultured to identify 
individual species.



18

Forest Nursery Notes Summer 2013

irrigation nozzle but can also filter many waterborne 
pests from the irrigation water.

3.1 Filtration
Filtration is a prerequisite for all types of water treatment. 
Ultraviolet light requires clear water to  to penetrate 
pathogen cell walls whereas oxidizing compounds like 
chlorine react with all types of suspended organic mate-
rial (Fisher and others 2008a). One recommendation is 
that the total suspended solids should be less than 20 ppm 
(Parke and Fisher 2012). Any filtration system is a trade-
off between removing suspended solids and waterborne 
pests while allowing enough water flow and pressure so 
that your irrigation system will operate properly. New 
nurseries should do a series of water tests before selecting 
on a filtration system, keeping in mind that the quality of 
surface sources may change during the year. For example, 
algae levels will increase during the summer so the filtra-
tion system must be able to handle the worst water quality 
(Bartok 2000).

Figure 4 - The first step in any water treatment is filtration and 
several types of filters have been used (A). Cartridge filters are 
easy to use and are available in different pore sizes and filter-
ing ability (B) (A modified from Taylor and Wiesner 1999).A

B



19

Forest Nursery Notes Summer 2013

substrate is inoculated with beneficial microorganisms 
such as Pseudomonas spp. or Trichoderma spp.  This 
substrate captures the waterborne pathogens and holds 
them long enough for the beneficials to attack and neu-
tralize them. As the name implies, flow rates are rela-
tively slow and the treatment tanks must be large; rates 
25 to 80 gallons per hour per square foot of substrate 
are effective (Svenson 1999).

Ultra-filtration, with a membrane pore size of 0.02 to 
0.10 μm, was effective in removing fungal and bacte-
rial pathogens from irrigation water under laboratory 
conditions but would not be practical for the irrigation 
water quality in operating forest nurseries (Machado 
and others 2013).

3.2 Disinfection of irrigation water through 
chemical oxidation
My memories of oxidation-reduction reactions from 
chemistry class are something about oxygen’s ability 
to strip electrons from other chemicals. Now, after all 
these years, I can finally see how that tidbit of chemi-
cal knowledge can actually be put to good use. In water 
treatment, the term oxidation refers the addition of 
chemicals to kill waterbone pathogens and chemicals 
that are strong oxidizers, such as chlorine, bromine, 
and ozone, are excellent disinfectants. These oxidizing 
compounds “burn” the pathogens and other suspended 
organic matter in irrigation water but leaves only harm-
less chemicals as by-products. The oxidation reduction 
potential (ORP) of any treatment solution is dependent 
on the concentration of the oxidizer, and its activity can 
be can be measured in millivolts (mV) (Newman 2004). 

3.2.1 Chlorine. Chlorination is by far the most common 
water treatment for nurseries wanting to prevent pests 
that are introduced through the irrigation system (Fisher 
and others 2008a). Chlorine comes in many formula-
tions, which differ considerably in safety and ease of use. 

Chlorine compounds can be gas (chlorine or chlorine di-
oxide), solid (calcium hypochlorite or chlorine dioxide), 
or liquid (sodium hypochlorite).  All chlorine products 
supply hypochlorous acid (HOCl), which is the sanitizing 
form of chlorine when dissolved in water (Table 1).

Chlorine gas. This is the traditional method of chlori-
nation but many nurseries may not consider chlorine 
gas due to safety concerns.  Chlorine gas is toxic at low 
concentrations, as well as corrosive.  However, one large 
ornamental nursery that used 1.3 million gallons of water 
per day installed REGAL gas chlorinators and found this 
system very effective. Not only were they easy to install 

Several types of filters are commonly used in forest and 
conservation nurseries (Figure 4A), and the best choice 
depends on irrigation water source and quality.

Cartridge filters are made of paper or a spun fiber 
(Figure 4A) and are most appropriate for container 
nurseries that have irrigation water with a light sedi-
ment load such as that from wells or domestic sources. 
They would not be practical for bareroot nurseries 
using irrigation water containing suspended solids or if 
algae is present because the filters will quickly clog and 
have to be replaced.  Cartridge filters come in a wide 
variety of pore sizes from 0.025 to 8 microns (μm), 
which can remove several waterborne pathogens (Fig-
ure 4B). Zoospores of Pythium spp. and Phytophthora 
spp. were also found to pass through membranes with 
pores of 0.40 to 0.45 μm (Hong and others 2003), 

Screen filters come in all sizes and shapes and can be 
made of slotted PVC, perforated or mesh stainless steel, 
and nylon mesh, and should have a filtering capacity of 
75 to 100 μm (Schultheis 2013). Most have to be manu-
ally cleaned but some self-cleaning models use high 
pressure water or brushes (Bartok 2000).

Disc filters consist of a stack of grooved wafers over 
which the water passes, and the degree of filtration is 
determined by the size and spacing of the grooves. They 
are best for irrigation water with a low concentration 
of suspended solids. Disc filters are cleaned and are 
cleaned by backflushing — by reversing the water flow 
into a separate drain (Bartok 2000). 

Granular media filters, like the common swimming 
pool sand filter, are best for removing organic mat-
ter such as algae and suspended silt and clay particles 
(Bartok 2000).  Depending on their construction, me-
dia filters are capable of removing suspended particles 
from 50 to 150 μm in diameter (Bisconer 2011), and are 
cleaned by backflushing. 

Centrifugal filters are needed to remove sand and 
other heavy organic matter so would only be need for 
irrigation water from surface sources.  Water is filtered 
with a spinning motion inside a steel cone, and parti-
cles larger than 75 μm are spun to the outside and then 
collect along the bottom where they can be cleaned out 
(Bartok 2000). 

Biofilters or slow-flow filters are the newest category 
and researchers in Europe and Australia have shown 
they can remove waterborne pathogens including 
Phytophthora spp. , Pythium spp., and Fusarium spp. 
Biofilters are similar to granular media filters but the 



20

Forest Nursery Notes Summer 2013

Mode of action. Hypochlorous acid oxidizes all forms 
of organic material, not just fungal pathogens or algae. 
For this reason, irrigation water must be prefiltered to 
remove other types of suspended organic material so 
that the hypochlorous acid is more effective for patho-
gen control. Chlorine is most effective in irrigation 
water with a slightly acid to neutral pH (6.0 to 7.5), and 
its activity drops off rapidly at either lower or higher 
pH values.  For example, almost 3 times the amount 
of sodium or calcium hypochlorite would be needed 
at pH 8 to have the same effectiveness in water with a 
pH of 7 (Fisher and others 2008c). One advantage of 

Figure 5 - Tablets are considered the safest way to supply chlo-
rine or bromine for disinfecting irrigation water (Ferraro and 
Brenner 1998). 

and maintain, but they paid for the injectors the first year 
and it cut their fungicide use by 50% (Majka and others 
2008). 

Chlorine dioxide. Although it is 25 times more effective 
than chlorine gas as a biocide, chlorine dioxide can be 5 to 
10 times more expensive. Originally, generating chlorine 
dioxide on-site was problematic, but several commercial 
products are now available. The Ultra-Shield™ Chlorine 
Dioxide Water Treatment System features tablets that dis-
solve in water in less than 20 minutes to release chlorine 
dioxide and can be used for treating irrigation water.  The 
AquaPulse System is a fully automated chlorine dioxide 
generator that produces chlorine dioxide for injection into 
irrigation systems (Fisher and others 2009). 

Sodium hypochlorite. One of the oldest disinfectants, 
sodium hypochlorite was first used to kill disease-causing 
microorganisms by Louis Pasteur. Ordinary household 
bleach contains 3% to 6% NaOCl, whereas industrial 
bleaches are more concentrated (10% to 12% NaOCl). 
Due to this relatively low concentration, high volume 
injectors are needed that are also resistant to corrosion 
(Newman 2004).  Still, sodium hypochlorite has been to 
treat nursery irrigation water (Fisher and others (2008b).

Calcium hypochlorite. Commonly available as tablets 
(Figure 5), calcium hydroxide is much easier to use 
and store than liquid bleach (Newman 2004).  From a 
handling and safety standpoint, tablets were considered 
superior to other formulations (Ferraro and Brenner 
1998).  Chlorine tablets are not as corrosive and can be 
applied with injectors similar to those commonly used 
for swimming pools. A typical applicator schematic  
can be found in Fisher and others (2008b).

Table 1 - Sources of chlorine for irrigation water treatment (modified from Newman 2004; Fisher and others 2008a).

Chemical Form Formulation Injection Method
Target Chlorine 
Concentration

Safety  
Considerations

Chlorine  Gas Cl2
Chlorine gas is bubbled through the 
water, where it combines with the 
water to form hypochlorous acid: 
(HOCI) and hydrochloric acid (HCL)

1 to 2 ppm Chlorine gas is very toxic, so 
requires protective clothing, 
masks, and must be handled 